
12/16/15  

 

 

 

 

 

 

Evaluation of Poinciana Utility System 

Operations and Potential Transition to Toho Water Authority 

 

Polk and Sarasota Counties, Florida 

 

 

June, 2005 

 

 

 

 

 



12/16/15  poinciana evaluation 2

2

-

i

 

TABLE OF CONTENTS 

 

I. Introduction 

II. Environmental Issues 

III. Service Area 

IV. Water Treatment and Raw Water Supplies 

V. Wastewater Treatment 

VI. Water Distribution 

VII. Sewer Collection 

VIII. Regulatory Issues 

IX. Customer Base 

X. Revenues and Expenditures 

XI. Options 

XII. Recommendations 

 

Appendices: 

A. Water Use Permit 

B. WWTP 1 Operating Permit 

C. WWTP 2 Operating Permit 

D. WWTP 3 Operating Permit 
[...]
hole 

435 carbon 
steel 

8 209 6 500 450 

3 COR
E-3 

1983 open 
hole 

497 carbon 
steel 

12 146 8 1,000 1,000 

3 Q-4 1999 open 
hole 

665 carbon 
steel 

12 149 12 1,000 1,000 

4 WTP
-4 

1986 open 
hole 

402 carbon 
steel 

8 160 12 400 400 

4 WTP
-4-
Fire 

1986 open 
hole 

479 carbon 
steel 

12 160 12 1,000 1,000 

5 V7-1 1988 open 
hole 

225/50
2 

carbon 
steel 

12 225 8 1,000 1,000 

5 V7-2 1991 open 
hole 

425 carbon 
steel 

12 150 8 1,000 1,000 

5 V7-3 2003 open 
hole 

425 carbon 
steel 

n/a 150 17 2,400 2,400 

6  2004 open 
hole 

800 carbon 
steel 

n/a 150 17 1,400 1,000 

6  2004 open 
hole 

800 carbon 
steel 

n/a 150 17 1,400 1,000 

Source: Florida Department of Environmental Protection Sanitary Surveys, SFWMD Water Use Permit 



12/16/15  poinciana evaluation 

 
25 

Table 4.2  Flows 2002 to date 

MONTH WWTP WWTP 

 
ADF 
Total 

MDF 
Total 

Oct-01 1.85 3.15 

Nov-01 1.8 3.1 

Dec-01 1.85 3.15 

Jan-02 1.9 3.12 

Feb-02 1.88 3.05 

Mar-02 1.87 3.03 

Apr-02 1.85 3.0 

May-02 1.85 3.0 

Jun-02 2.6 3.9 

Jul-02 3 4.3 

Aug-02 3.3 4.6 

Sep-02 3.5 4.8 

Oct-02 2.3 3.6 

Nov-02 2.4 3.7 

Dec-02 3.3 4.6 

Jan-03 2.7 4.0 

Feb-03 2.4 3.7 

Mar-03 3.2 4.5 

Apr-03 2.5 3.8 

May-03 2.2 3.5 

Jun-03 2.8 4.1 

Jul-03 2.9 4.2 

Aug-03 3.8 6.0 

Sep-03 2.8 4.5 

Oct-03 2.2 2.7 

Nov-03 2.2 3.2 

Dec-03 2.2 2.9 

Jan-04 2.2 3.2 

Feb-04 2.6 4.0 

Mar-04 2.5 3.5 

Apr-04 2.2 3.1 

May-04 2.3 3.7 

Jun-04 2.4 3.6 

Jul-04 2.8 4.5 

Aug-04 3.8 6.5 

Sep-04 4.0 9.1 

 



12/16/15  poinciana evaluation 

 
26 

 

Table 4.3  Projected Flows 2005- 2015 

Year Avg Ann Delta Water 

 
Water 
Accts  Demands 

2002 10868   

2003 12267 1399 2.7 

2004 13823 1556 2.8 

2005 15328 1505 3.2 

2006 16783 1455 3.5 

2007 18187 1404 3.8 

2008 19541 1354 4.1 

2009 20845 1304 4.4 

2010 22095 1250 4.6 

2011 23295 1200 4.9 

2012 24445 1150 5.1 

2013 25545 1100 5.4 

2014 26595 1050 5.6 

2015 27595 1000 5.8 

 

Table 4.4  Capacity and Storage in The Poinciana System 

Plant Storage Capacity 

   

1 0.4 2.804 

2 1.2 2.592 

3 0.35 1.58 

4 0.25 0.277 

5 3.5 3.78 

6 1.4 1.75 

   

Sum  7.1 12.783 

   

Storage % 56%  

   

ADF = 4.55  

   

% Capacity 36%  

 

 

 

 



12/16/15  poinciana evaluation 

 
27 

Table 4.5  Water Quality data from 2003 consumer confidence reports 

Parameter SDWA   2003  

Plant MCL WTP 1 
WTP 
2/3 WTP 4 WTP 5 

      

Alpha Emitters 15 ND ND 1.5 1.9 

Radium 226/228 5 ND ND 0.8 0.9 

Antimony 6 2.7 ND ND ND 

Barium 2 0.025 0.012 0.012 0.019 

Beryllium 4 ND n/a ND 0.9 

Cadmium 5 ND 0.01 0.13 ND 

Fluoride 4 0.17 0.085 0.114 0.1 

Lead 15 ND 2.1 ND ND 

Nickel 100 ND n/a 2.2 1.9 

Nitrate 10 ND n/a ND 1.73 

Sodium 160 3.03 3.39 4.21 6.02 

THMs 100 n/a 26.7 n/a n/a 

 

 



12/16/15  poinciana evaluation 

 
28 

 

Figure 4.1 WTP Locations (source PBSJ) 



12/16/15  poinciana evaluation 

 
29 

 

 

Figure 4.2 - Elevated Storage tank WTP 1 Service Area 



12/16/15  poinciana evaluation 

 
30 

 

 
 

Figure 4.3 - Offsite 400,000 gal elevated tank.  A series of cell phone towers have been 

added to the tank since 1999 which is a source of revenue for the system.  If other elevat-

ed tanks are considered for fire protection purposes, these aerials should be considered 

for co-location.. 



12/16/15  poinciana evaluation 

 
31 

 

 
 

Figure 4.4 - Well at WTP 1 off site.  This well is in an industrial park with no wellhead 

protection measure. 

 

 
 

Figure 4.5 - Onsite well at WTP 1 

 



12/16/15  poinciana evaluation 

 
32 

 

 
 

Figure 4.6 – 50,000 gallons storage tank and aerator at WTP no. 1.  The aerator does not 

appear to have been upgraded to match the plant capacity. 

 

 
 

Figure 4.7 - WTP 1 high service pumps (3 – 20 hp motors) 



12/16/15  poinciana evaluation 

 
33 

 
 

Figure 4.8 – New WTP 1 Sodium Hypochlorite system. Damage to roof caused by Hurri-

cane in the fall of 2004 and will be repaired shortly. 

 

 
 

Figure 4.9 - Generator at WTP 1 

 

 

 



12/16/15  poinciana evaluation 

 
34 

 

 
 

Figure 4.10 – One of the water supply wells for WTP 2 located off the plant site. 

 

 
 

Figure 4.11 – Second WTP 2 well, also located off the plant site.  Tank is located in the 

background 



12/16/15  poinciana evaluation 

 
35 

 

 

 

 
 

Figure 4.12 - WTP 2 old tank 

 

 
 

Figure 4.13 – Newer 600,000 gallon tank and aerator at WTP 2 new tank and on-site well 

 



12/16/15  poinciana evaluation 

 
36 

 
 

Figure 4.14 - WTP 2 Sodium hypochlorite system 

 

 
 

Figure 4.15 – High service pumps at WTP 2 

 

 



12/16/15  poinciana evaluation 

 
37 

 

 

 
 

Figure 4.16 - WTP 3 offsite well 

 

 

 



12/16/15  poinciana evaluation 

 
38 

 
 

Figure 4.16 - WTP 3 uncapped well casing 

 

 
 

Figure 4.17 – On-site well at WTP 3 

 

 



12/16/15  poinciana evaluation 

 
39 

 
 

Figure 4.18 - 350,000 gallon storage tank and aerator at WTP 3 

 

 
 

Figure 4.19 – 10,000 gallon hydropnuematic tank at WTP 3 

 



12/16/15  poinciana evaluation 

 
40 

 
 

Figure 4.20  WTP 3 Generator  with belly tank at WTP 3 site. Hydropneumatic tank and 

finished water line from pump system shown on the edges of photograph. 

 

 
 

Figure 4.21 – New well sanitary steel and pump base for 300 gpm well on the site of 

WTP 4.  New glass-lined steel tank and new electrical/mechanical control building 

shown behind well 



12/16/15  poinciana evaluation 

 
41 

 

 
 

Figure 4.22 –1000 gpm well fire well with new sanitary seel and pump based at WTP 4 

 

 

` 

 

Figure 4.23 - New Glass lined 250,000 gallon tank and new aerator at WTP 4 – not in 

service as of December 2004. 



12/16/15  poinciana evaluation 

 
42 

 
 

Figure 4.24 – New sodium hypochlorite system at WTP 4.  Old WTP 4 aerator and hy-

dropneumatic tank shown in background (to be abandoned) 

 

 
 

Figure 4.25  Old well at WTP 5 next to the old steel tank structure (now abandoned) 

 



12/16/15  poinciana evaluation 

 
43 

 
 

Figure 4.26 - New 2400 gpm well to provide raw water to WTP 5 located off-site.  A 

generator is provided for this facility 

 

 
 

Figure 4.27 - New one million gallon storage tank with aerator at WTP 5.  Diesel genera-

tor and high service pumping building at right side of photograph) 

 



12/16/15  poinciana evaluation 

 
44 

 

 
 

Figure 4.28- New hydro-pneumatic tank, old steel storage tank and old high service pump 

building at WTP 5.  The old tank and pump building have been abandoned 

 

 
 

Figure 4.29 – New sodium hypochlorite system at WTP 5 

 



12/16/15  poinciana evaluation 

 
45 

 
 

Figure 4.30 - New Ops building WTP 5 that houses the high service pumps (6 pipes from 

high service pumps visible in photograph) 

 

 
 

Figure 4.31 - New high service pumping room at WTP 5 

 

 



12/16/15  poinciana evaluation 

 
46 

 

 

 
 

Figure 4.31 – New well to service  WTP 6 

 

 

 
 

Figure 4.32 – 500,000 gallon storage tank and aerator for WTP 6 

 



12/16/15  poinciana evaluation 

 
47 

 
 

Figure 4.33 - WTP 6  sodium hypochlorite system 

 

 
 

Figure 4.34 - Generator  at WTP  6 

 

 

 



12/16/15  poinciana evaluation 

 
48 

 
Figure 4.35 – High service pumps for WTP 6. Note that only 3 of 5 possible pumps are 

installed (see Figure 4.36) 

 

 
 

Figure 4.36 – Room for additional pumps in High service pumping facility at WTP 6 

 



12/16/15  poinciana evaluation 

 
49 

0

1

2

3

4

5

6

7

8

9

10

Apr-01 Nov-01 May-02 Dec-02 Jun-03 Jan-04 Aug-04 Feb-05

Month

A
D

F
 a

n
d

 M
D

F
 T

o
ta

l 
S

y
s

te
m

 (
M

G
D

)

ADF Total

MDF Total

 

Figure 4.37  Actual Flows, 1996 to date 

 

Water Demands

0

1

2

3

4

5

6

7

8

2000 2005 2010 2015 2020 2025 2030

Year

W
a

te
r 

D
e

m
a

n
d

 P
ro

je
c

ti
o

n
s

 (
M

G
D

)

 

Figure 4.38  Projected Flows 



12/16/15  poinciana evaluation 

 
50 

V.  WASTEWATER TREATMENT 

 

Treatment Facilities 

 

 

Four wastewater treatment facilities serve the Poinciana system.  The total permitted 

treatment capacity is 5.55 MGD.  The average daily flow for 2004 was 3.1 MGD or 56 

percent of capacity, as shown in Table 5.1.  The wastewater facilities are described by 

service area in the following sections. 

 

Wastewater Treatment Plant No. 1 

Wastewater Treatment Plant No. 1 is located within the same industrial park as Water 

Plant No. 1.  More than 50 percent of the flow to WWTP No. 1 is from commer-

cial/industrial users, which may be highly variable.  The residential flow component has 

been increasing in recent years as a result of nearby subdivision construction.  WWTP 

No. 1 operates under FDEP Permit No. FLA010968-001, which will expire February 25, 

2009.  The existing capacity is 0.5 MGD.  This facility has been modified to include ad-

ditional aeration brushes and a new hypochloirite system.   

 

The wastewater is pumped directly from a master lift station for the system to the head-

works.  The headworks includes an influent screening drum system located on the eastern 

wall of the 0.5 MGD Lakeside oxidation ditch that discharges to the ditch.  The influent 

box is made of stainless steel and is in good condition.  Recent improvements to the site 



12/16/15  poinciana evaluation 

 
51 

include the addition of filters, a new aeration brush and a chlorine hypochlorite system to 

replace the gas system.  All are in excellent condition.   

 

The oxidation ditch was constructed as a pre-stressed concrete Crom facility in the early 

1980s.  Air is added via three brush aerators, the newest one is only 3 years old.  The 

mixed liquor suspended solids are maintained between 3,000 and 3,500 mg/L and moni-

tored utilizing dissolved oxygen level sensors. 

 

Effluent is discharged over an effluent weir to two clarifiers.  Two newer clarifiers were 

in installed in the late 1990s.  Both are pre-stressed concrete tanks with a center feed clar-

ifiers, utilizing Westech drives, circular aluminum weirs, and aluminum gates, railings, 

and grating.  The tankage was designed to facilitate construction of an adjacent, equally-

sized clarifier during future expansion.  An older reinforced concrete clarifier located on 

the site.  This rim feed clarifier contains a square steel weir structure.  This structure is 

been converted to a sludge thickener.  The chlorine system is also capable of dosing the 

newer clarifier effluent troughs for algal control and the oxidation ditch for control of fil-

amentous bacterial growth.   

 

Return activated sludge pumps are located adjacent to the clarifiers.  The former return 

activated sludge pump system were modified to waste activated sludge pumps when the 

structure is converted to a thickener.  The existing digester is located on site and the di-

gested sludge is removed from the digester at a 1.5 to 2 percent solids concentration.  Al-

so on site is a 125-kW Cummins generator for emergency power requirements.   



12/16/15  poinciana evaluation 

 
52 

 

Despite a significant industrial wastewater contribution, WWTP No. 1 does not have an 

industrial pretreatment program.  A pretreatment program is recommended at this time to 

assess the industrial contributions to the plant and to implement measures to protect the 

treatment facilities.   

 

The existing drum screen on the oxidation ditch has no manual bypass screen.  Therefore, 

the unscreened wastewater was bypassing the screen and discharging directly into the ox-

idation ditch.  It was observed during the field visit that the influent flow was not being 

measured.  An influent flow monitoring device needs to be installed.   

 

Future expansion will be necessitated by residential growth.  Interconnection with 

WWTP 2 will alleviate some concerns.  Effluent from the filters goes to the chlorine con-

tact chamber and the effluent is pumped to one of three sources.  Wastewater meeting the 

requirements of 62-610 FAC go to one off-site pond or the reuse line to Toho Water Au-

thority that is governed by an agreement with Toho Water Authority.  If the water does 

not meet these requirements, the water goes to an off-site reject infiltration ba-

sin/percolation pond located approximately ½ mile from the site.  The two ponds used to 

be interconnected and were the primary disposal source for the plant.  The percolation 

ponds have seeped in the past.  These ponds need to be evaluated and repaired as needed 

or the loading to the ponds needs to be reduced by diverting effluent.  Figures 5.1 to 5.6 

show the current facility with notes. 

 



12/16/15  poinciana evaluation 

 
53 

Wastewater Treatment Plant No. 2 

WWTP 2 operates under FFDEP Permit No. FLA109843-004-DWIP.  The capacity of 

the plant is 3 MGD.  WWTP 2 is the model plant for Poinciana.  It is a new SBR treat-

ment facility installed in 2003.  The 10 year old DAVCO 0.5 MGD pre-stressed concrete 

Crom tank package system was converted to clarifiers.  Filters and a chlorine contact 

chamber were added in 2003.  The gas chlorine was replaced with hypochlorite at the 

same time.  The effluent is reused as golf course irrigation at SolaVita in Polk County, 

discharged to a 4.5 MG lined storage pond or treated effluent from the pond is pumped to 

an adjacent sod farm for disposal by spray irrigation although development pressures are 

reducing the potential for this option.  The plant is located in southern Osceola County.  

The plant is expected to be expanded to 6 MGD by replicating the existing facilities. 

 

Influent flow currently moves into the new headworks, which is expandable to 6 MGD.  

The current plant capacity is 3 MGD.  Duplication of the SBR expansion will provide up 

to 6 MGD, which is the plan.  Design is underway.  Effluent disposal will be via reuse or 

discharge to the Toho Water Authority ponds via interlocal agreement.  Figures 5.7 to 

5.18 show the current facility with notes. 

 

Wastewater Treatment Plant No. 3 

Wastewater Treatment Plant No. 3 operates under FDEP Permit No. FL0036862-005-

DWIP, which will expire on January 25, 2005 (renewal in process).  It was first con-

structed in 1973 and is the oldest facility in the Poinciana System.  It is the eastern-most 



12/16/15  poinciana evaluation 

 
54 

facility in Poinciana, serving a small portion of Osceola County and parts of Polk County.  

The facility is actually in Polk County.  It is interconnected with WWTP 2.  A series of 

force mains tie the subdivisions together.  To separate the Counties, a new force main 

would need to be constructed.  However WWTP 3 does not have the necessary capacity 

to serve the Polk service area so some form of bulk agreement would be necessary. 

 

In the past 3 years, the facility has been completely rebuilt.  The new 0.85 MGD package 

system is a sequence batch reactor (SBR) treatment facility, with filtration and high-level 

disinfection.  The chlorine system is sodium hypochlorite.  A cyclone grit removal sys-

tem was installed as a part of the news headworks facility.  The old 0.35 MGD steel 

package facility was converted to a digester tank to stabilize sludge.  This tank remains in 

poor condition. 

 

If the wetlands discharge remains, sulfur dioxide will continue to be used to dechlorinate 

the effluent.  The wetlands discharge is introduced at the end of the pond before the water 

is discharged to the wetland area known as “the Boot.”  This wetland area is located 

about 1,000 feet from the plant site and consists of approximately 115 acres.  The old 

wetland discharge is being abandoned because the current compliance requirements are 

burdensome to the facility, as significant monitoring of the wetlands is required.  FDEP 

has noted compliance problems with this facility.  Figures 5.19 to 5.26 show the current 

facility with notes. 



12/16/15  poinciana evaluation 

 
55 

 

Wastewater Treatment Plant No. 5 

Wastewater Treatment Plant No. 5 operates under FDEP Permit No. FLA010979-002, 

which will expire November 11, 2007.  WWTP No. 5 also has a Master Site Storm Water 

Permit No. MSS3-301290, which will expire in ____.  There are two 0.5 MGD package 

anoxic contact stabilization systems with other support process units at the site.  The 

overall permitted capacity is 1.2 MGD as a result of equalization and filter installations.  

The first of the tanks is a steel package system that is formerly part of the original treat-

ment train, but was converted for use as an aerated holding tank during the 1998 con-

struction.  The second tank was constructed in 1998, as part of the expansion.  The plant 

was recently upgraded by installing an equalization basin and sand filters to increase 

plant capacity to 1.2 MGD and to produce reclaimed water quality effluent.  A hypo-

chlorite system was also installed.  The major limitation with this remote plant is the lack 

of disposal options. 

 

The older of the two package systems was built in the early 1990s.  It consists of an en-

closed influent splitter box and bar screen, influent weir, aeration basin, re-aeration basin, 

and anoxic basin.  The clarifier is located in the center of the package system.  The newer 

package system was constructed in 1998.  It has the same facilities in the same basic con-

figuration as the older facility.  Chlorination is provided in a new chlorine contact cham-

ber.  Chlorinated effluent is discharged to 50 acres of on-site percolation ponds.  The site 

and ponds are located on the top of a sand ridge and percolation is excellent.  The ponds 



12/16/15  poinciana evaluation 

 
56 

typically have little appreciable water in them.  Solids handling is accomplished in two 

tanks.   

 

The plant is located in the southern end of Poinciana in Polk County.  It could be used as 

a regional facility for northeastern Polk County is disposal of the wastewater could be 

improved.   Options appear limited beyond a few golf courses and percolation ponds.  

The percolation ponds work very well, but FDEP limits the amount of water that can be 

applied. 

 

It was noted during the site visit that the berms for the percolation ponds located on the 

north side of the property appear to allow horizontal seepage into adjacent ditches.  This 

seepage needs to be addressed to avoid potential impacts to surface waters.  A review of 

site and equipment power should be considered.  The mixer in the anoxic zone of the 

newer package system needs to be pulled occasionally for maintenance to remove rags 

and other material hung on the mixer.  The mixers need to be evaluated to determine 

what improvements can be made.   

 

Two bladder tanks and reuse pumps are located adjacent to the chlorine contact chamber 

out by the percolation ponds for discharge to reclaimed water customers, only there are 

two reclaimed water customers.  The utility has concerns that at some point API will 

want to utilize the ponds for development, since the land is located on such a high area.  

As a result the current expansion includes installation of an equalization basin and filters.   

 



12/16/15  poinciana evaluation 

 
57 

A 250 kW Detroit generator with belly tank was installed in 1990, and exists at present 

on the site to provide backup power.  Figures 5.27 to 5.33 show the current facility with 

notes.  

 

Stabilized Class B biosolids are disposed of through hauling to Lake County.  The old 

sludge fields that were used for year in the Polk County portion of Poinciana have been 

abandoned due to the proximity of development.  A long-term sludge disposal program 

should be evaluated. 

 

System Capacity 

 

Figure 5.1 shows the Area 1 flow data.  Because plants 2, 3 and 5 are connected together, 

the individual plant data is not helpful in determining capacity issues.  A portion of the 

flow from WWTP Nos. 2 and 3 is re-directed to WWTP No. 5.  Table 5.1 shows the 

combined flows for the facilities, and explains why WWTP 5 has recently been expanded 

despite having virtually no customers. The Poinciana wastewater system has a permitted 

treatment capacity of 5.55 MGD.  The monthly average daily flow for 2004 was 2.6 

MGD.  This is approximately 47 percent of the design capacity of the system.  The max-

imum monthly average daily flow was 4.2 MGD, or 74 percent of the plant capacity.  

Figure 5.34 outlines the flows over the past 4 years.  Figure 5.35 shows the projected 

flows for the total system.   

 



12/16/15  poinciana evaluation 

 
58 

Condition of WWTPs 

 

No overall significant problems with the wastewater utility facilities at the Poinciana Sys-

tem were noted.  The wastewater system is in generally good condition typical of other 

systems of comparable age.  The interconnections between WWTP Nos. 2, 3, and 5 make 

it difficult to evaluate flows versus treatment capacity at individual plants. 

 

It appears that WWTP No. 1 runs well below capacity the majority of the time.  There is 

a consistent increase in influent demand at WWTP No. 1, which, if continued, will re-

quire expansion of the plant in the next few years.  The collection system serving WWTP 

No. 1 has had extensive infiltration and inflow correction work in recent years, which has 

resulted in little deviation between average and maximum daily flows.   

 

WWTP No. 2 runs below capacity during average daily events, but periodically nears ca-

pacity on maximum daily events.  Influent flows indicate that WWTP No. 2 has a gener-

ally increasing wastewater demand as it acts as a regional facility.  WWTP No. 3 exhibits 

relatively stable flows with average daily flow below capacity.  However, WWTP No. 3 

periodically nears capacity on maximum daily flows.  The combining of the influent 

flows to WWTP Nos. 2 and 3 indicates a consistent trend in wastewater flow growth.  

The addition of the proposed adult community will significantly increase the demand on 

the combined wastewater service area.   

 



12/16/15  poinciana evaluation 

 
59 

WWTP No. 5 consistently runs below capacity as a result of diversions in the northern 

section of Poinciana to WWTP No. 2.  At present, the plant is limited by disposal capaci-

ty.  Therefore, it will be desirable to evaluate the disposal option before initiating the next 

plant expansion project. 

 

 

 

 



12/16/15  poinciana evaluation 

 
60 

Table 5.1 

Capacity of Wastewater Facilities in Poinciana 

 

Plant Capacity 

  

1 0.5 

2 3 

3 0.85 

5 1.2 

  

Sum 5.55 

  

ADF = 2.6 

  

% Capacity 47% 



12/16/15  poinciana evaluation 

 
61 

 

 

 
 

Figure 5.1 - WWTP 1 Oxidation ditch and converted sludge thickener 

 



12/16/15  poinciana evaluation 

 
62 

 
 

Figure 5.2 – New WWTP 1 Clarifiers.  The old clarifier now used as a thickener at left.   

 

 
 

 

Figure 5.3 - New Clarifier at WWTP 1 

 

 



12/16/15  poinciana evaluation 

 
63 

 
 

Figure 5.4 -  WWTP 1 Chlorine contact chamber  

 

 

 
 

Figure 5.5 - Sodium Hypochlorite system  at WWTP 1 

 



12/16/15  poinciana evaluation 

 
64 

 
 

Figure 5.6 – WWTP 1 Sludge thickener 

 

 



12/16/15  poinciana evaluation 

 
65 

 
 

Figure 5.7 – WWTP 2 Headworks – expandable by replication to 6 MGD 

 

 
 

Figure 5.8 – New WWTP 2 Influent screw pumps 



12/16/15  poinciana evaluation 

 
66 

 

 

 
 

Figure 5.9 – New WWTP 2 Blowers for SBR facility (located in background) 

 

 
 

Figure 5.10 - WWTP 2 SBR Tank (constructed 2003) 



12/16/15  poinciana evaluation 

 
67 

 

 
 

Figure 5.11 - WWTP 2 SBR – typical of 4 basins 

 

 
 

Figure 5.12 - Edge of WWTP 2 SBR showing clarifers in the distance 

 



12/16/15  poinciana evaluation 

 
68 

 

 
 

Figure 5.13 - WWTP 2 clarifiers (converted from old aeration basins)  

 

 
 

Figure 5.14 – New WWTP 2 Traveling Bridge Filter 

 



12/16/15  poinciana evaluation 

 
69 

 
 

Figure 5.15 – New WWTP 2 Chlorine Contact Chamber 

 

 
 

Figure 5.16 - WWTP 2 Chlorine Contact Chamber and Reuse Pumps 

 

 



12/16/15  poinciana evaluation 

 
70 

 

 

 
 

Figure 5.17 – WWTP 2 Reuse pumps 

 

 

 
 

Figure 5.18 – New WWTP2 Sodium Hypochlorite system 



12/16/15  poinciana evaluation 

 
71 

 

 

 
 

Figure 5.19 – New WWTP 3 influent and grit chamber.  The new SBR facility is located 

beyond the wall on the left.  The old package plant, now digester, is seen on the right 

 



12/16/15  poinciana evaluation 

 
72 

 
 

Figure 5.20 -  New WWTP 3 SBR tank 

 

 
 

Figure 5.21 – New WWTP 3 SBR Facility 

 



12/16/15  poinciana evaluation 

 
73 

 
 

Figure 5.22 – New WWTP 3 Traveling Bridge Filter 

 

 
 

Figure 5.23 – New WWTP 3 Chlorine contact chamber 

 

 



12/16/15  poinciana evaluation 

 
74 

 
 

Figure 5.24 – New WWTP 3 Sodium Hypochlorite feed and control system.  Note this is 

typical for all Poinciana hypochlorite facilities 



12/16/15  poinciana evaluation 

 
75 

 
 

Figure 5.25 – New WWTP 3 Generator 

 

 
 

Figure 5.26 - Old WWTP 3 converted to digester 

 



12/16/15  poinciana evaluation 

 
76 

 
 

Figure 5.27 - Headworks WWTP 5 

 

 
 

Figure 5.28 - Blowers WWTP 5 

 



12/16/15  poinciana evaluation 

 
77 

 
 

Figure 5.29 - WWTP Contact Aeration basin 

 

 

 
 

Figure 5.30 - Current aeration basins and center clarifier WWTP 5 



12/16/15  poinciana evaluation 

 
78 

 

 
 

Figure 5.31 - New Traveling Bridge Filter at WWTP5 

 

 
 

Figure 5.32 - New Chlorine contact chamber at WWTP5 and sodium hypo system 

 



12/16/15  poinciana evaluation 

 
79 

 

 
 

Figure 5.33 - Generator at WWTP 5 

 



12/16/15  poinciana evaluation 

 
80 

0

1

2

3

4

5

6

7

8

9

10

Apr-01 Nov-01 May-02 Dec-02 Jun-03 Jan-04 Aug-04 Feb-05

Date

F
lo

w
 (

M
G

D
)

ADF ttl

MDF ttl

 

Figure 5.34  Actual Flows, 1996 to date 

0

1

2

3

4

5

6

7

2000 2005 2010 2015 2020 2025 2030

Year

S
e

w
e

r 
D

e
m

a
n

d
 P

ro
je

c
ti

o
n

s

 

Figure 5.35  Projected Flows 



12/16/15  poinciana evaluation 

 
81 

VI.  WATER DISTRIBUTION 

 

The Poinciana utility system contains over 250 miles of water transmission and distribu-

tion lines ranging in size from 1½ to 16 inches in diameter, with approximately 1000 fire 

hydrants. A review of the water lines in the system indicate that most are relatively new 

and a number of large lines have been installed by the FGUA in the past 5 years linking 

large sections of Poinciana together.  The new pipelines are PVC C900 or ductile iron.   

The remaining are poly-vinyl chloride, 3, 6 or 10 inches in diameter or asbestos cement 

pipe (AC), with some ductile iron pipe (DIP).  Table 6.1 is an estimate of the current pip-

ing in the system. 

 

The older, asbestos cement lines pose some potential for problems in the coming years.  

Asbestos cement pipe tends to show deterioration over time, resulting in brittleness and a 

tendency for shear breaks when disturbed.  Direct tapping is not practical, and drilling 

into the pipe walls for service connections creates hazards for employees.  Repair work 

on asbestos cement pipe can also be hazardous. Fortunately, most of the asbestos cement 

lines are not transmission mains for the water system.   

 

There are no galvanized and copper pipes in the system, so the risk of lead and copper 

contamination in minimized, which is apparent in the testing results.  Based on the rec-

ords that were available for review, there have been no violations of the lead standards, 

but there have been rare, minor exceedences of the copper maximum contaminant levels 

(MCLs) at WTP No. 1 and No. 4 in the past. 



12/16/15  poinciana evaluation 

 
82 

 

One issue that is related to water distribution system adequacy is the lack of water lines 

along the developed side streets in certain areas adjacent to WTP No. 2 and No. 5.  In 

these areas, only the large diameter transmission mains were installed.  No water or 

wastewater lines were installed on the side streets.  At some point in time, these pipelines 

will need to be installed.  In accordance with a court decision regarding the bankruptcy of 

GAC Development, API will be responsible for installing water and wastewater lines 

in the areas previously owned by GAC Development.  It is understood that the utility 

will not be responsible for any costs of extending such water and wastewater lines.   

 

The process of repair and replacement has been ongoing for the water system operating 

personnel and appears to be beneficial based on the reported water loss records.  In 1997, 

the average monthly unaccounted for water was approximately 7 percent of the total wa-

ter produced.  In 1998, the average monthly unaccounted for water was approximately 3 

percent of the total water produced.  However in 2002 the unaccounted-for water jumped 

to 16%.  In 2003 it was reduced to 13% but it needs to be studied if developers are 

properly estimating the water used for construction of new utilities. Otherwise leak detec-

tion should be pursued or meter replacement (see Table 6.1). 

 

Water Storage Facilities 

 

The Poinciana water system has over 3.5 million gallons (MG) of water storage capacity.  

This consists of ground storage and hydropneumatic tanks at each of the treatment plants, 



12/16/15  poinciana evaluation 

 
83 

with the exception of Water Plant No. 1, which has a ground storage tank on site and a 

0.45 million gallon elevated tank within the distribution system.  Most of the tanks ap-

peared to be in good or new condition, the exception being the tank at WTP 1.  The WTP 

1 tank has corrosion inside and numerous pit marks on the outside.  It is recommended 

that the ground storage tank at WTP No. 1 be inspected thoroughly to determine its useful 

life and any necessary repairs.   

 

It is generally recommended that a water system have storage capacity equal to half its 

treatment capacity.  As previously mentioned, the current capacity is 12.55 MGD, the 

existing usage 4.55 MGD and the existing storage volume exceeds 3.5 MG, which is 

greater than 12 hours storage (see Table 6.2).  This amount meets permit criteria and 

good, utility practice.  An evaluation of location and size of the storage tanks should be 

conducted considering future master planning efforts.  Additional storage should be in-

cluded with future facility expansions. 



12/16/15  poinciana evaluation 

 
84 

Table 6.1  Unaccounted-for Water 

MONTH/ TOTAL UTILITY BILLED BILLED UNACCOUNTED % UNACCOUNTED YTD UNACCTF-

YEAR PRODUCTION USE 3-1 3-2 FOR LOSSESFOR WATER PERCENTFOR WATER (%)

October-01 101937 3000 55994 7623 35320 35%

November-01 103713 3000 65621 31460 3632 4%

December-01 102007 3000 50652 36868 11487 11%

January-02 105297 3000 56640 27926 17731 17%

February-02 100651 3000 54951 17468 25232 25%

March-02 128439 3000 64702 43979 16758 13%

April-02 132148 3000 78347 22373 28428 22%

May-02 136389 3000 80906 25161 27322 20%

June-02 103078 3000 81560 19969 -1451 -1%

July-02 105666 3000 72292 18479 11895 11%

August-02 105246 3000 57552 17304 27390 26%

September-02 98922 3000 67055 19231 9636 10%

October-02 105766 3000 56330 16546 29890 28% 16.1%

November-02 108390 3000 71323 20892 13175 12% 15.7%

December-02 101282 3000 66012 18384 13886 14% 16.3%

January-03 105794 3000 61225 21170 20399 19% 16.5%

February-03 99878 3000 62033 15795 19050 19% 16.7%

March-03 101545 3000 64783 18393 15369 15% 16.3%

April-03 109788 3000 65885 18714 22189 20% 16.5%

May-03 137222 3000 67760 22274 44188 32% 16.3%

June-03 108173 3000 86972 21335 -3134 -3% 17.6%

July-03 108267 3000 67641 24913 12713 12% 17.4%

August-03 103220 3865 74459 24817 79 0% 17.4%

September-03 110613 4500 65187 18650 22276 20% 15.3%

Oct-03 132171 28000 67292 22666 14213 11% 16.2%

Nov-03 112764 3000 95898 20568 -6702 -6% 14.7%